Mississippi State University
Scholars Junction

Theses and Dissertations Theses and Dissertations
8-6-2005

Evaluation And Optimization Of Control Strategies For
Management Of Disinfection Byproduct Precursors Within The
Northeast Mississippi Water District

W Jeffrey Horne

Follow this and additional works at: https://scholarsjunction.msstate.edu/td

Recommended Citation

Horne, W Jeffrey, "Evaluation And Optimization Of Control Strategies For Management Of Disinfection
Byproduct Precursors Within The Northeast Mississippi Water District" (2005). Theses and Dissertations.
1984.

https://scholarsjunction.msstate.edu/td/1984

This Graduate Thesis - Open Access is brought to you for free and open access by the Theses and Dissertations at
[...]
10.4 Raw Jar Test Data for PAX-4505, 7/15/02 . .......... ... ........ 120
10.5 Raw Jar Test Data for PAX-4505, 7/22/02 . .......... .. ... ...... 121
10.6 Raw Jar Test Data for PAX-4505, 7/29/02 . ........... .. ........ 121
10.7 Raw Jar Test Data for PAX-4505,8/6/02 ....................... 122
10.8 Raw Jar Test Data for PAX-4505, 8/14/02 . .......... ... ........ 122
10.9 Raw Jar Test Data for PAX-4505, 8/20/02 . ..................... 123
10.10 Raw Jar Test Data for PAX-4505, 8/28/02 . .......... ... ........ 123
10.11 Raw Jar Test Data for PAX-4505,9/5/02 ............ ... ........ 124
X

www.manaraa.com



TABLE Page

10.12 Raw Jar Test Data for PAX-4505,9/12/02 . ..................... 124
10.13 Raw Jar Test Data for PAX-4505,9/27/02 . .......... . ... ... 125
10.14 Raw Jar Test Data for PAX-4505, 10/4/02 . ..................... 125
10.15 Raw Jar Test Data for PAX-4505, 12/3/02 . .......... . ... .. 126
11.1 Raw Jar Test Data for SternPAC, 8/7/02 ............ ... ... ...... 128
11.2 Raw Jar Test Data for SternPAC, 8/9/02 ........... ... .. .. ...... 128
11.3  Raw Jar Test Data for SternPAC, 8/21/02 ............ ... ........ 129
12.1 Raw Jar Test Data for SI-AA, 9/26/02 . ............. . . ... 131
12.2  Raw Jar Test Data for SI-AA, 2/28/03 ...... .. ... ... . ... ...... 131
13.1 Raw Jar Test Data for SI-ACH, 9/18/02 ............. ... ........ 133
13.2 Raw Jar Test Data for SI-ACH, 10/3/02 ........................ 133
13.3 Raw Jar Test Data for SI-ACH, 11/7/02 ............. ... .. ...... 134
13.4 Raw Jar Test Data for SI-ACH, 11/14/02 ............ ... ........ 134
13.5 Raw Jar Test Data for SI-ACH, 12/11/02 ............ ... ........ 135
14.1 Raw Jar Test Data for SI-AC, 9/25/02 . ...... .. ... .. i ... 137
14.2 Raw Jar Test Data for SI-AC, 10/16/02 . ............. ... ........ 137
15.1 Raw Jar Test Data for Ferriclear, 6/21/02 ....................... 139
15.2 Raw Jar Test Data for Ferriclear, 6/28/02 ... .................... 139
15.3  Raw Jar Test Data for Ferriclear, 7/9/02 . . ........... ... ........ 140
15.4 Raw Jar Test Data for Ferriclear, 7/16/02 .. ..................... 140
15.5 Raw Jar Test Data for Ferriclear, 7/23/02 ............ ... ........ 141
X

www.manaraa.com



TABLE Page
15.6 Raw Jar Test Data for Ferriclear, 7/30/02 . ...................... 141

15.7 Raw Jar Test Data for Ferriclear, 8/27/02 ............ ... ........ 142

xi

www.manharaa.com




LIST OF FIGURES

FIGURE Page
1.1 PFD of the Water System . ........ ... ... .. . . . ... 8
2.1 Coagulation . ......... ...t e 22
2.2 Flocculation ... ..... ... 23
3.1 Laboratory Turbidimeter .............. ... ... i, 35
3.2 pHMeter . ... 36
3.3 Jar Testing Apparati . ... ....uvtit ettt 37
3.4  Shimadzu TOC-5000A .. ... ... . e 38
4.1 Initial TOC Data for Raw Water, 5/30/02-4/6/03 ................. 52
4.2 Initial TOC and Initial Turbidity for Raw Water . .................. 33
4.3  Turbidity and TOC for Raw Water Compared to

Precipitation Levels .......... ... .. .. .. . 54
4.4  Typical plot for Alum, Summer 2002 ........................... 55
4.5 Typical plot for Ferriclear, Summer 2002 ........................ 56
4.6  Typical plot for SternPAC, Summer 2002 ... ..................... 57
4.7 Typical plot for PAX-XL31, Summer 2002 ...................... 58
4.8 Typical plot for PAX-XL37, Summer 2002 ...................... 59
4.9  Typical plot for PAX-4505, Summer 2002 ....................... 60

xii

www.manharaa.com




FIGURE

4.10 Comparison of TOC and Turbidity levels to Initial pH and

Alkalinity Levels ......... ... ... ... ... ... .. ....

4.11 Comparison of TOC reduction by Ferriclear, SternPAC,

and PAX-XL31 .. ...

4.12  Comparison of Turbidity Reduction: Ferriclear, SternPAC,

and PAX-XL31 ...
4.13  Alum Performance After a Major Rain Event ..............
4.14 PAX-XL31 Performance After a Major Rain Event .........
4.15 PAX-XL37 Performance After a Major Rain Event .........
4.16 PAX-4505 Performance After a Major Rain Event ... .......
4.17  SI-ACH Performance After a Major Rain Event . .. .........
4.18 Typical plot for Alum, Fall 2002 ........................
4.19 Typical plot for PAX-XL37,Fall 2002 ...................
4.20 Typical plot for PAX-4505, Fall 2002 ....................
4.21 Typical plot for SI-AA, Fall 2002 . ......................
4.22  Typical plot for SI-ACH, Fall 2002 .. ....................
4.23  Typical plot for SI-AC, Fall 2002 . ......................
4.24  Typical plot for Alum, Spring 2003 .. ....................
4.25 Typical plot for SI-AA, Spring 2003 . ....................
4.26  Comparison of SI-AA to Alum at Above Average TOC . .. ...

5.1 Change in Coagulant Cost as Compared to Alum ...........

xiil

www.manaraa.com



CHAPTER I

Introduction

Throughout history, mankind has always flocked to areas with abundant water
supplies. Whether it is a river, lake, or ocean, people have always known about the
importance of water. As early as 400 B.C., Hippocrates, the father of medicine, stated
that “water contributes much to health” (Baker, 1981). His early studies were not highly
focused on purifying water as they were aimed at finding the highest quality water. Even
at this early point in human history, it was recognized that certain water sources resulted
in maintaining quality health, while others promoted infection. However, water
treatment at this time was for aesthetic purposes only, to make better looking and tasting
water. As time progressed, cities grew larger and the demand for clean water grew
accordingly. The first municipal water filtration plant began operation in Scotland during
1832 (Baker, 1981). It was during this time that people began to realize that water
quality could not be judged solely on sensory perception. As a result, in 1852, a law was
passed in London stating that all water must be filtered (Pontius, 1990). Scientists during
the 19" century began to discover many things about drinking water, such as Dr. John

Snow’s empirical proof that cholera was a water borne disease, and Louis Pasteur’s

www.manaraa.com



studies pertaining to the germ theory of disease (Cotruvo, 1990). However, it was not
until 1908 that chlorine was first introduced as a disinfectant for municipal water
supplies.

Disinfection is the term applied to the selective destruction of disease-causing
organisms (Tchobanoglous and Schroeder, 1987). Disinfection in water treatment
systems involves the exposure of said organisms to one or more destructive agents.
These may be classified as chemical, physical, mechanical, electromagnetic, acoustic, or
radiative. The most common method for disinfection in the United States and throughout
the world is chemical disinfection via chlorination (Vogt, 1987).

Chlorination is required for virtually all domestic waters supplied from surface
waters and groundwater. Disinfection in water and wastewater treatment typically
involves the destruction of viruses, bacteria, and protozoans (Tchobanoglous and
Schroeder, 1987). Because chlorine is an oxidant, the amount required for disinfection is
a function of the organic and NH;-N concentration. Therefore, more chlorine is required
for the disinfection of wastewater (40-60 g/m®) than for domestic water supplies (2-5
g/m’). Chlorine is usually added in the form of Cl, gas, chlorine dioxide (C10,), sodium
hypochlorite (NaOCI), and/or calcium hypochlorite [Ca(OCl),] (Tchobanoglous and
Schroeder, 1987). While chlorine is an excellent disinfectant, it can form compounds
that are undesirable after dissolving in water. These compounds usually arise due to the
amount of organic compounds found in the raw water. Trihalomethanes (THM’s) and
haloacetonitriles can be formed in the water system (Tate and Arnold, 1990). This

reaction is discussed further in the Literature Survey section of this study.

www.manaraa.com



3

Due to the occurrence of these potentially carcinogenic and toxic compounds, the
United States Environmental Protection Agency (USEPA) decided to establish standards
for drinking water pertaining to these materials. In 1986, the USEPA was required to set
maximum containment level (MCL) goals for many drinking water contaminants as a
result of amendments made to the Safe Drinking Water Act. Their first course of action
was to develop a list of disinfectants and disinfectant byproducts (DBP) for regulation.
The disinfectant byproduct rule (DBPR) was agreed upon in meetings during 1992-1993.
This included MCL’s for selected DBP’s and maximum residual disinfectants levels
(MRDL) for certain disinfectants, including chlorine. However, it was realized that the
new MCL’s and MRDL’s alone might not account for all hazardous DBP’s, including
those which have not been identified. It was therefore determined that it was necessary
to remove natural organic matter (NOM), the primary precursor for DBP formation, via
coagulation prior to disinfection. By removing NOM from the water, DBP’s in the form
of THM’s will not have a chance to form during disinfection. The removal of NOM from
a water supply is the focus of this study.

Pending EPA regulations may require that the maximum level of total organic
carbon (TOC) be no higher than 2.0 mg/L in the water before the chlorination step (EPA,
1999). This organic carbon comes from the amount of NOM found in the water supply.
Using a real water source from a water treatment facility, the goal of this study was to
apply new techniques in order to keep the system in compliance. Optimization of the
current coagulant, alum, as well as utilization of other coagulants were tried as methods

to reduce TOC levels.

www.manaraa.com



1.1 Background

The Northeast Mississippi Regional Water Supply has been providing water to
the residents of the Tupelo area since 1991. The source water for this district is the
Tombigbee River. The Water Supply sells water to 8 water supplier customers in
Itawamba and Lee counties with a customer base of nearly 60,000. The treatment plant
was designed by Ondeo Industrial, consisting of a flash mixer, 4 upflow pulsating
clarifiers, and 12 Greenleaf filters. The filters are mixed media with anthracite and sand.
The finished water storage capacity is 4.5 million gallons. The facility is capable of
providing 18 million gallons per day. The yearly water sales volume varies between 8§ -
10 million gallons a day depending on seasonal factors.

Figure 1.1 shows a PFD of the water treatment facility. The treatment plant uses
many chemicals throughout the treatment process. Potassium permanganate is added
after water is drawn into the system to oxidize iron and manganese to improve taste and
odor. A side benefit of this chemical addition is that it helps control algae growth in the
clarifiers. The chemical is fed based on demand with a set point goal of a 0.15 mg/L
residual at the flash-mix. The typical feed dose is between 1 - 3 mg/L.

Aluminum Sulfate (Alum) is added as the primary coagulant. Lime is added at
the flash-mix to maintain a coagulate pH of 6.8 due to the acidic nature of the alum
solution. The lime feed rate varies from 0 - 25 mg/L. Cationic polymer is added to the
system just beyond the flash-mix point to help control the sludge blanketing in the
clarifiers. Chlorine is added just prior to the filters to disinfect the water. Sodium silica

fluoride is also added at this point to provide systemic fluoride treatment to the

www.manaraa.com



customers, which promotes tooth and gum health. Lime is added to achieve a finished
pH between 7.2 - 7.5. Finally, an ortho-phosphate blend is added at a feed dose of 1.25
mg/L to help with corrosion control.

The Tombigbee River watershed that provides water to the plant has a yearly
turbidity average between 50 - 65 Nephelometric Turbidity Units (NTU). The raw
alkalinity varies from 15 - 40 mg/L as CaCO; with a typical level of 30 mg/L. The total
organic carbon in the raw water can vary from 3 - 12 mg/L. Iron, manganese and TOC
levels are increased by 100-300% during rainfall events in the watershed. After a heavy
rainfall the TOC level increases considerably due to runoff. TOC levels can vary widely
as large amounts of precipitation occur throughout the year. A stream and current
monitor is used to aid the operators with coagulant feed dose settings. Raw water
turbidity can change from 30 to over 2,000 NTU in less than 24 hours during significant
rain events. The most difficult water to treat in terms of TOC reduction is after the
turbidity begins to recede. This is due to high levels of dissolved organic carbon (DOC)
that is more difficult to remove than organic carbon that is suspended in the water. At
that time, TOC levels remain high and color remains unsatisfactory even though turbidity
has already returned to normal levels. Experience has shown that it is important to keep
the coagulant at higher levels until the TOC levels return to those present before the rain

event.

www.manaraa.com



1.2 Objectives

The objective of this project is to assist the Northeast Mississippi Water District
in obtaining and maintaining compliance with the EPA’s current and pending
Disinfection Byproduct Rules. According to these regulations, the Northeast Mississippi
Water District must reduce their TOC levels in their finished water to below 2 ppm. The
use of enhanced coagulation and precipitation to remove the NOM from the raw water
using various coagulants from different companies was proposed as a means of achieving
the treatment goal. The coagulation process was modeled using lab scale jar testing and
NOM removal verified using TOC analysis. Although the primary objective was to
remove NOM from the raw water supply to an acceptable level, the secondary objective
was to do this in an economically feasible way. All coagulants and methods were
evaluated on an economic basis as well as a technical effectiveness basis. To be
considered technically effective, the coagulant was expected to reduce TOC levels to
below 2 ppm. A technically ineffective coagulant was considered unacceptable
regardless of price; likewise, a technically effective coagulant that is cost prohibitive is
also unacceptable.

Twelve months of data were collected from the experiments described later within
this study. Jar testing was utilized as a means to determine turbidity, hardness, alkalinity,
TOC and DOC. Water was received on a semi-weekly basis and treated with varying
coagulants and coagulant doses, then analyzed in the Mississippi State University
Environmental Technology Research and Applications Laboratories. Samples were

collected on a semi-weekly basis in order to evaluate all the candidate coagulants as well

www.manaraa.com



as the initial coagulant used by the Northeast Mississippi Water District, and to obtain
data which would account for seasonal changes in the water quality as well as major
rainfall events. All economic comparisons were based on the price of the Northeast
Mississippi Water District’s current coagulant. All tests run on the water were run in

duplicate to determine the accuracy of our results.

www.manharaa.com




Intake from River

Coarze Solids

Coarze Screens

!

Traveling Screens

Small Screenings

Mixer 1 +—— Chemical: Added
[Coagulant, Lime] 4
Flozculation Tank,
L Sludge Sludge Dewatering B azinz
Sedimentation b }
N l Dewatered Sludge
Filker

Filter B ackwash W ater

+—Chlonne and Fluonne &ddition

Wiater Storage

l Treated water to diztribution

Figure 1.1 - PFD of the Water System (adapted from Tchobanoglous, 1987)

www.manaraa.com



CHAPTER II

Literature Survey

In 1986, amendments were made to the Safe Drinking Water Act (SDWA)
requiring that maximum contaminant level goals (MCLGs) be set for many contaminants
found in drinking water. Acting on these amendments, the EPA developed a list of
disinfectants and disinfectant byproducts (DBPs) for possible regulation. In 1994, the
Disinfectant Byproduct Rule was established, forming MCLs for selected DBPs and
maximum residual disinfectant levels (MRDLs) for selected disinfectants. The MCLs
and MRDLs will provide security against potential health risks brought on by DBPs and